8/7/24, 2:35 PM Vehicle Service Records (VSR) - Repair history D-202500

VSR Vehicle Service Records (VSR Explorer)
Repair history D-202500

Explorer
Registration nr: XQ821] Chassis nr: D-202500 VIN nr: YV5RG40DXFD202500
Market type: FH13A64T Country: AUS Delivery date: 2015-12-01
PC Type | Code Description (Original) #
o 2023-06-09 - Mileage: 1276609 - Order nr: 8174791
= Repair without detail info
o 2022-10-28 - Mileage: 0 - Order nr: 8165037
LR E 3 M PLEASE FILL IN
E
E
= Mileage:
E Hrs:
E Next Service:
= Parked:
LR & LO-560 reprogram apm 1
E via team viewer
O ] V0O-1790600 Diagnostic with Tech Tool/GD. Connect-di 0.5
= Connect-disconnect of diagnostic tool included
LR * 91 WORKSHOP CONSUMABLES
i 2020-05-06 - Mileage: 959189 - Order nr: 8131198
* |40 Sublet
4, 2020-03-17 - Mileage: 959189 - Order nr: 8129164
* 40 Sublet
o 2020-03-10 - Mileage: 959189 - Order nr: 7603538
E Workshop/
E
LR o LO-451 JACK SHAFT FAILED 2
LR L] V0-22244623 PROPELLER SHAFT 1
LR L V0O-995906 BOLT M14*46 FINE 10.9G 8
LR L] VO-25339078 HEXAGON NUT 8
& AAA TOWED IN BY NOLANS AAA
E P.JACK SHAFT FAILED
E C.FAILED UNI ON JACKSHAFT
& R.-REMOVED AND REPLACED JACKSHAFT
E -REPLACED BOLTS AND TENSIONED
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Vehicle Service Records (VSR) - Repair history D-202500

PC Type | Code Description (Original) #

E -TEST DROVE AND FOUND CORRECT

LR E 3 91 WORKSHOP CONSUMABLES
Q. 2019-12-10 - Mileage: 902350 - Order nr: 8125424

LR E 3 M PLEASE FILL IN

=

] LO-214 Radiator and gear box cooler leaking 5

= Inspected cooling system, found leaks from radiator and

= Mileage:902350

E Hrs:11543
LR & LO-214 REPLACE 3 PISTON & LINERS 7
LR & LO-210 CARRY OUT MAIN & 3 BIG END BEARING ROLL 7
LR * 97 ENVIRONMENTAL CHARGE
LR L] VO-21253770 CYLINDER LINER KIT 3
LR L] AU2-9718-240002743 BBC4 BRAKE CLEANER 3
LR L VO-1161277 LINER SILASTIC 3
LR L] OoTH- EMERY CLOTH G120 1

WUR0674850120/MTR
LR R | vO-20486228 BIG END BOLT - FM/FH13(4) 12
LR L V0O-3092340 SILASTIC GREY 1
LR L] VO-21610676 BEARING SHELL 3
LR L] VO-23070440 MAIN BEARING KIT 7
LR L V0O-21948261 THRUST WASHER KIT 1
LR L] VO-8192804 SCREW 8
LR L V0-990861 FLANGE BOLT M10 x 30mm Grey 24
LR L AU2-WUR0673205010 Nylon Power LOC 21 4
LR L] oTH- EMERY CLOTH G240 1
WUR0674850240/MTR

L] VO-85021957 RADIATOR, EXCH - FH(4) 1
LR L V0-20592783 CLAMP 2
LR L] V0O-948980 O-RING 1
LFij R | VO-22560373 HOSE BOTTOM RAD - FM/FH(4) 1
LR L V0-993977 HOSE CLAMP 60-80mm 1
LR L] VO-20840154 HOSE CLAMP 60-80mm 1
LR L VO-993977 HOSE CLAMP 60-80mm 1
LR L V0-21312237 CHARGE AIR HOSE - BOTTOM FH (4 1
LR L] AU2-9718-240002743 BBC4 BRAKE CLEANER 1
LR L AU2-CAL8394800 VOLVO VCS COOLANT- 20LTR 2
LR L VO-20883450 SEALING RING 2
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Vehicle Service Records (VSR) - Repair history D-202500

PC Type | Code Description (Original) #
LR L] VO-21433769 SEALING RING - MANIFOLD 2
LR L] VO-1161929 JOINTING PASTE 1
LR R | vO-23608283 EXH MANIFOLD - FM/FH(4) 1
LR L] VO-23609062 EXH MANIFOLD - FM/FH(4) 1
LR L] VO-20508112 EXHAUST MANIFOLD - CENTRE 1
LR L VO-22630453 RADIATOR GEARBOX - FH(4) 1
LR L V0-21959469 HOSE G/BOX RADIATOR - FH(4) 1
LR L] VO-21585190 PIPE SET 1
LR L MK-FTM62X8 JOINER 8MM TUBE NUT & OLIVE 1
LR L V0-20722710 HOSE CLAMP 16-27mm 2
LR L] VO-21959962 HOSE 1
LR L] OTH-RMHC6 CLAMP-HOSE 8-22MM 2
LR L V0-22306618 OIL FILLER PIPE 1
LR L] V0O-60111993 WASHER 1
LR L] VO-1161963 RUBBER GREASE 1
LR L V0-25094332 P-CLAMP SIZE 15 1
LR ] V0-995906 HEXAGON SCREW 4
LR . VO-25339078 HEX NUT - M14 FINE (11MM) 4
LR L V0-20486228 BIG END BOLT - FM/FH13(4) 24
LR & LO-250 Manifold slip joints are leaking. 2

& Found manifold slip joints are leaking, removedand
LR & LO-2000 Oil filler pipe leaking. 0.5
= Replaced.
& replaced exhaust manifold.
LF] L] VO-1758500 Qil, gearbox, change 2
= Removed and replaced cooler and replaced perished hoses
= gearbox cooler. Removed radiator, swapped over all
E accessories to new and refit cooling pack. Replaced
E leaking gearbox cooler. Replaced all hoses and clamps as
= required. Filled with fresh coolant, ran up and checked.
LF] * 261 Extra parts not coved under extended
E coverage.
= as required.
LR * 91 WORKSHOP CONSUMABLES

4, £ 2019-12-06 - Mileage: 902350 - Order nr: 8125325

@ *¥ | M PLEASE FILL IN
E
LR o V0-2112600 Cylinder head, replace 11.4
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Vehicle Service Records (VSR) - Repair history D-202500

PC Type | Code Description (Original) #
LR L] VO-21253770 CYLINDER LINER KIT 3
LR L] V0O-20538793 SEAL STRIP, R/COVER GASKET 1
LR L VO-20541940 SEALING STRIP 1
LR L] VO-85022413 EXCH CLY HEAD - D13C/D 1
LR L] VO-20486228 BIG END BOLT - FM/FH13(4) 12
LR L VO-21610676 BEARING SHELL 3
LR L V0-21948261 THRUST WASHER KIT 1
LR L] VO-21510072 CYLINDER HEAD GASK 1
@ R | VO-21447682 GASKET 1
LR L V0-943177 O-RING OIL COOLER - GREEN 1
LR L] VO-20483919 HEX. SOCKET SCREW 6
LR L] V0O-21050240 FLANGE BOLT M14 x 80mm 1
LR L VO-984738 FLANGE BOLT M8 x 40mm Black 2
LR L] V0O-990810 FLANGE BOLT M12 x 45mm 6
k) R | VO-995658 O-RING 1
LR L V0-994447 FLANGE BOLT M8 x 25mm Black 6
LR L] VO-20479636 SEALING STRIP 1
LR L] VO-1547254 SEALING RING - BLACK 2
LR L VO-975697 O-RING 1
LR L] VO-20430678 SEALING RING 1
LR L] VO-1547252 SEALING RING - BLACK 1
LR L VO-471708 SEALING RING - BLACK 1
LR L] V0O-925063 O-RING INJ HARNESS D16C 1
LR L] VO-20526428 SEALING RING - PURPLE 1
LR L VO-1677370 SEALING RING - PURPLE 2
LR L] VO-21024032 DOWTY WASHER O.D. 26mm 2

L] AU2-PERM84101 PX EPOXY 5 MIN GENP 1
LR L VO-983472 CABLE TIE, Injector Harness 8
LR L] VO-8131393 CAGE 4
LR L] VO-85136742 FILTER KIT 1
LR L VO-22275838 SEALING RING - PURPLE 2
LR L] V0-21092243 SEALING RING - PURPLE 6
LR L] V0-994445 FLANGE BOLT M8 x 16mm Black 6
LR L VO-984740 FLANGE BOLT M8 x 60mm Black 4
LR L] V0-22206133 TURBO FEED GASKET 1
LR L] VO-469601 O-RING TURBO - GREEN 1
LR L VO-21940615 SEALING RING - PURPLE 1
LR L] V0-471626 SEALING RING - GREEN 6
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Vehicle Service Records (VSR) - Repair history D-202500

PC Type | Code Description (Original) #
R R | VO-20526428 SEALING RING - PURPLE 1
R R | VO-949656 O-RING INJ.HA D9A/D12C - GREEN 1
o R | VO-994441 FLANGE BOLT M8 x 50mm Black 1
R R | VO-990950 FLANGE NUT CRIMP M8 1
R R | VO-20855371 GASKET EXH/MANIFOLD 6
LR n | VO-3979639 GASKET PREHEATER 2
LR R | vO-21282255 GASKET INL MANIFOLD 1
R R | vO-20852764 DOWTY WASHER O.D. 22mm ID 14mm 4
LR R | VO-20852765 DOWTY WASHER O.D. 24mm 4
R R | vO-85103205 GREEN PAINT 1
R R | VO-21344774 FLANGE BOLT M10 x 50mm Grey 6
LR R | VO-948610 O-RING 2
LR R | vO-22718180 13L KIT - HI -TEMP TURBO MTG 1
R R | AU2-CAL85121795 ENGINE OIL BULK* 33

R | AU2-9718-240002743 | BBC4 BRAKE CLEANER 3
LR R | VO-20784537 GASKET TURBO BASE 1
{ R | VO-85020372 TURBOCHARGER, EXCH 1
LR R | VO-276948 O-RING KIT 5
LR R | VO-1547254 SEALING RING - BLACK 2
{ R | VO-85013271 UNIT INJECTOR, EXC FM/FH (4) 1
LR R | VO-21503575 SEALING RING - BLACK 1
LR R | vO-8192804 SCREW 8
{ R | vO-8148729 CONNECTOR 1
LR R | VO-944126 O-RING INJ HARNESSD9B/D12D/D13 1
R R | vO-21503575 SEALING RING - BLACK 1
{ R | VO-21719872 V-CLAMP 1
& & V0-2112600 Cylinder head, replace 11.4
Wi R | VO-21253770 CYLINDER LINER KIT 1
o R | VO-21610676 BEARING SHELL 1
o R | vO-990861 FLANGE BOLT M10 x 30mm Grey 24
Wi R | VO-21092243 SEALING RING - PURPLE 4
o n | vO-22275838 SEALING RING - PURPLE 2
o R | VO-994445 FLANGE BOLT M8 x 16mm Black 1
Wi R | vO-85022413 EXCH CLY HEAD - D13C/D 1
o R | VO-21510072 CYLINDER HEAD GASK 1
o R | VO-994447 FLANGE BOLT M8 x 25mm Black 7
Wi R | vO-990810 FLANGE BOLT M12 x 45mm 6

2

VO-21447682

GASKET, UPPER T/COVER

about:blank

5/16



8/7/24, 2:35 PM

Vehicle Service Records (VSR) - Repair history D-202500

ATTENDED THE BREAKDOWN AND DIAGNOSED IT HAS A DROPPED

VALVE THIS IS AN INFORMATION GIVEN BY . THE HEADS

PC Type | Code Description (Original) #
& L] VO-8192804 SCREW 8
& L] VO-22879256 CAMSHAFT BEARING K 6
o L VO-22879257 CAMSHAFT BEARING K 1
& L] VO-20855371 GASKET EXH/MANIFOLD 6
& L] VO-21282255 GASKET 1
o L VO-21344774 FLANGE BOLT M10 x 50mm Grey 6

L OTH-FAB1 TAPE MASKING 48MM 1
L] AU2-9718-240002743 BBC4 BRAKE CLEANER 3
R r | VO-21261987 GASKET 6
LR L VO-276948 O-RING KIT 6
& L] V0-994441 FLANGE BOLT M8 x 50mm Black 1
o L] V0O-990950 FLANGE NUT CRIMP M8 1
o L V0-21211715 V-CLAMP 1
& L] V0O-22206133 TURBO FEED GASKET 1
o . VO-420643 TURBO DRAIN GKT 1
o . AU2-CAL85121795 ENGINE OIL BULK* 33
& L] VO-984733 FLANGE BOLT M8 x 16mm Black 1
= knock in engine after start up
O ] VO-2135700 Piston and liner, replace (one). Cylinde 1.9
= Cylinder head and sump removed
o @ | VO-2170600 Oil sump, remove 0.3
o & | vO-2170800 0il sump, install 1
E ENGINE BLOWING WHITE SMOKE - TAMWORTH
LR & VO-2135700 Piston and liner, replace (one). Cylinde 1.9
E Cylinder head and sump removed
LR o VO-2170600 Oil sump, remove 0.3
Lh] @ | vO-2170800 Oil sump, install 1
LF] ] V0-2220700 Qil filter, engine, replace. Incl. by-pa 0.2
E by-pass filter, excl. oil change
LR & LO-255 TURBO COMPRESSOR 0.01
E Old Serial number: TW1706186323
E New Serial Number: TW1904175406
= Mileage: 902350
E Hrs: 11543
E TOWED IN - POSSIBLE DROPPED VALVE.
LR} & LO-451 refit driveshaft after tow to dealership 0.2
E
E
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Vehicle Service Records (VSR) - Repair history D-202500

PC Type | Code Description (Original) #
E WAS REPLACED 200K AGO.
o B 2019-08-05 - Mileage: 826820 - Order nr: 8118018
O * 352 LH Headlamp Panel
& L] VO-21874450 PANEL H/LAMP LH 1
o R | VO-82884080 AIR DUCT 1
o * |30
i 2018-11-13 - Mileage: 653416 - Order nr: 8268119
LR & LO-430 RECTIFY VEHICLE NOT SELECTING GEARS 1
E WILL GET LOW AND DRIVE BUT NOTHING ELSE
R D V0-1921200 Transfer time to breakdown site and back 1
R * |92 UTE MILEAGE 27 km's O A1.48/km.
LR . V0-22647976 GEAR SELECTOR 1
& & RETURN TO WORKSHOP
E Travelled to vehicle and spoke with driver. His
E description sounded like transmission going into limp
= mode. Connected laptop and checked faults. None relevant.
= Visually checked gear selector. Limp button on back of
E selector seems to be stuck in. Performed selector test
= with laptop. Limp button stuck on. Removed and replaced
= selector, cleared codes and tested operation, all OK
LR 91 WORKSHOP CONSUMABLES
i 2018-11-12 - Mileage: 653169 - Order nr: 8109230
@ *¥ | M PLEASE FILL IN
E
LR} & LO-3000 recalibrate ecu's as required. 0.7
LFi] @ | Lo-430 slow to get into reverse 0.7
E Mileage:653169
= Hrs:
E Next Service:
E Reprogrammed DACC. Checked for codes and tested for
= Reprogrammed Transmission ECU. Checked for codes and
E tested for operation.Ok.
E operation.Ok.
LR E 3 91 WORKSHOP CONSUMABLES
4, £l 2018-10-23 - Mileage: 660462 - Order nr: 8108400
o 818 Rear cab air bag insulators
& L] MK-9739-16488479 CAB AIR BAG ISULAT 2
= [ 2018-09-03 - Mileage: 623441 - Order nr: 8106261
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PC Type | Code Description (Original) #
o o V0-4132000 Clutch cylinder, replace. Gearbox remove 0.2
& & V0-2112600 Cylinder head, replace 8.4
o r | VO-85013933 CYL HEAD, EXC - FM(4) / FH(4) 1
& L] V0O-20538793 SEAL STRIP, R/COVER GASKET 1
o R | VO-276948 O-RING KIT 6
o r | VO-8192804 SCREW 8
& L] VO-21282255 GASKET 1
& L] VO-21503575 SEALING RING 2
o L VO-21447682 GASKET 1
& L] VO-20852765 DOWDY WASHER 0O.D. 24mm 4
o R | VO-20526428 SEALING RING 1
o L VO-20855371 GASKET EXH/MANIFOLD 6
& L] V0O-471708 SEALING RING 1
& L] V0O-22206133 TURBO FEED GASKET 1
o L VO-20479636 SEALING STRIP 1
& L] VO-420643 TURBO DRAIN GKT 1
& L] VO-1547254 SEALING RING 2
o L VO-21940615 SEALING RING 1
& L] VO-1677370 SEALING RING 2
& L] V0O-994447 FLANGE SCREW 6
o L V0O-990810 FLANGE BOLT M12 x 45mm 6
o L AU2-CAL85108913 VOLVO VCS COOLANT - 5LTR 1
& L] V0-948211 STRIP CLAMP 15
o L VO-21344774 FLANGE BOLT M10 x 50mm Grey 6
o L AU2-CAL85121799 VDS4 ENG OIL 5L 1
& L] V0O-21510072 CYLINDER HEAD GASK 1

L MK-9718-BBC4 Brake Cleaner 400G 1
LR L V0O-20483426 SEALING RING- INPUT SEAL 1
& L] VO-85013166 CYLINDER 1
L MK-9718-BBC4 Brake Cleaner 400G 2
L] V0-990818 STUD 2
L] VO-990951 FLANGE NUT CRIMP M10 2
L] VO-22485772 SEALING KIT 1
L VO-20860677 SEALING RING 1
L] MK-NARV56306 CABLE TIE 1=25PK 1
L] V0O-995906 HEXAGON SCREW 4
L VO-25339078 HEX NUT M14 FINE (11MM) 4
& L] VO-22879256 CAMSHAFT BEARING K 1

about:blank

8/16



8/7/24, 2:35 PM

Vehicle Service Records (VSR) - Repair history D-202500

PC Type | Code Description (Original) #
& L] V0O-20938963 SEAL 1
& L] VO-21433769 SEALING RING 2

L VO-22343361 CABLE HARNESS - FM/FH(4) 1
L] AU2-PERM84101 PX EPOXY 5 MIN GENP * 1
L) V0O-983472 CABLE TIE, Injector Harness 8
L VO-1161963 RUBBER GREASE 1
o L V0O-20784537 GASKET TURBO BASE 1
& L] V0O-995680 HOSE CLAMP 1
] V0-2860000 Engine wires and mounting parts. Seconda 5
o r | vO-8131393 CAGE 4
] MK-NARV56310 CABLE TIE 1=10PK 1
k) V0-22996281 VACUUM SWITCH 1
LR L V0O-990037 BULB H/LAMP H7 24V 70W 1
= Head change over.
o @ | vO-2117700 Cylinder head, transfer parts 0.5
LR ] V0-3510400 Headlight bulb, replace (one). 1 unit, e 0.1
= excludes headlight adjustment
= removed
L] @ | VO-4317000 Gearbox, remove 0.9
o o V0-4317200 Gearbox, install 1.5
LR & VO-4313100 Sealing ring input shaft, replace. Gearb 1.5
E Gearbox removed
E Clutch fault codes.
o & VO-4007000 Clutch, gearbox, pulling position, calib 0.2
E calibration
LR E 3 97 ENVIRONMENTAL CHARGE
LR * 91 WORKSHOP CONSUMABLES

o, E 2018-04-26 - Mileage: 539396 - Order nr: 8101052
o * 352 Headlamp surround broken R/H side
o L VO-21874457 PANEL H/LAMP RH 1
o L VO-82884084 AIR DUCT 1
& * 30 Paint and reinforce R/H headlamp panel

4, £l 2018-03-13 - Mileage: 528819 - Order nr: 8099237
o ] V0-8842000 Airbag module, replace 0.3
& & VO-1701000 Connect-disconnect of diagnostic tool 0.2
o ] V0-2800800 EMS and ACM, sw , update. Only campaign 0.4

E M
(R @ | LO-3000 Dash faults. 1.6
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PC Type | Code Description (Original) #
E HARD RESET INSTRUSMENT CLUSTER, CHECKED OPERATION.
& L] VO-84433698 AIRBAG MODULE 1
E (DACU) FCW HUD POWER SUPPLY CIRCUIT SHORT TO BATTERY OR
E OPEN CIRCUIT. REMOVE DASH PANEL, FOUND 2 PINS IN PLUG LOOSE.
& SECURED CONNECTIONS & ERASED ALL FAULT CODES. ROAD TEST
LR * 91 WORKSHOP CONSUMABLES
o £ 2018-02-02 - Mileage: 497541 - Order nr: 8097227
o ¥ | 371 Battery earth terminal fracture
o * |30 Sublet to CMV
= Travel to vehicle at Morundah. Inspect and found earth
= cables to chassis broken off at chassis. Remove and repair
E cable and refit to vehicle. test, all ok. Return home.
4, £ 2018-01-23 - Mileage: 497541 - Order nr: R0O8008858
O E customer reported no battery power
o & VO-3730000 REMOVE, REPAIR AND REFIT BROKEN CABLE 6.66
2 B 2017-10-11 - Mileage: 394425 - Order nr: 8092880
o * 258 Ad-Blu filler neck leaking
& L] V0O-23121198 FILLER NECK 1
4, B 2017-05-02 - Mileage: 318735 - Order nr: 8085791
Wi ® 2540000 Ad-Blu filler neck broken
& L] V0-22022508 FILLER NECK 1
o, £ 2017-01-03 - Mileage: 257364 - Order nr: 8081933
o o V0-2510400 Gaskets, exhaust manifold, replace 1.8
& L] VO-20784537 GASKET TURBO BASE 1
o L VO-21344787 FLANGE BOLT M10 x 90mm Black 12
& L] VO-22655437 SPACER SLEEVE - S/STEEL 10
& L] V0O-993811 FLANGE BOLT M10 x 50mm Black 4
o L VO-20573472 SPACER SLEEVE 4
& L] VO-420643 TURBO DRAIN GKT 1
o R | VO-469601 TURBO O-RING 1
o L VO-21940615 SEALING RING 1
& L] V0-420641 TURBO FEED GKT 1
& L] VO-20526428 SEALING RING 1
L MK-9718-BBC4 CLEANER 400G BRAKE 1
& L] VO-20855371 GASKET EXH/MANIFOLD 6
& L] VO-20883450 SEALING RING 2
L VO-1161963 RUBBER GREASE 1
L AU2-WUR0673205010 NYLON POWER LOC 2I 2
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PC Type | Code Description (Original) #
. VO-85103205 GREEN PAINT 1
LR VO-21312238 CHARGE AIR HOSE 1
R | VO-20592787 CLAMP 2
E C3628 Cab, interior lights, cable harness, install. FH (4)
& & LO-3540800 C3628 Interior light cable harness 0.5
E S3652 ACM, SW update. FH/FM (4)
O ] V0-1701000 Connect-disconnect of diagnostic tool 0.2
o ® |20 Sublet to EE to machine manifold
o | VO-22935545 WIRES 8
o . V0O-21887528 ACTUATOR SERVICE K 1
& & VO-2530400 Solenoid valve exhaust brake, replace 0.6
LR @ | Lo-261 Charge air hose, replace 1.2
O ] VO-2549400 ACM, SW, update. only campaign 0.2
& & VO-1820200 Localised wash for fault tracing 0.3
o r | vO-8131393 CAGE 1
o L V0O-983472 CABLE TIE, Injector Harness 8
LR E 3 97 ENVIRONMENTAL CHARGE
LR * 91 WORKSHOP CONSUMABLES
o 2016-11-04 - Mileage: 222191 - Order nr: 8079731
(R * |M PLEASE FILL IN
E Mileage:222191
LR ] LO-3000 Adjust speed to 100km/h 1.5
= only doing 97km/h
E Hrs:2842
LR * 91 WORKSHOP CONSUMABLES
o B 2016-06-30 - Mileage: 150299 - Order nr: 8075540
o * 252 SILENCER AND EXHAUST LINE
o #® | 258 Ad-Blu filler neck
o L] V0O-22321908 EXHAUST PIPE 1
o L V0O-22022508 FILLER NECK 1
4, £l 2016-06-30 - Mileage: 145106 - Order nr: 8074924
O & | vO-1702600 Program control unit 0.1
o L V0-22861085 REPAIR KIT 1
& @ | LO-8600100 C3538 Cab tilt pump, filler plug 0.5
O ] V0O-1701000 Connect-disconnect of diagnostic tool 0.2
L] L] VO-1701200 Fault codes, reading 0.2
& & VO-4005300 Clutch pulling position, calibration 0.3
o, 2016-05-11 - Mileage: 114154 - Order nr: 8073034
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PC Type | Code Description (Original) #
LR o V0-4650000 Final drive (front and rear). Secondary 12.5
R r | vO-20701331 DIFFERENTIAL CARRI 1
LR R | MK-9718-BBC4 CLEANER 400G BRAKE 1
{ R | AU2-WURNBB0000853 | NYLON POWER LOC 21 2
R R | VO-3092340 SILASTIC GREY 1
LR R | VvO-990312 FLANGE NUT M16 Grey 4
R R | VO-995906 HEXAGON SCREW 8
R r | VO-25339078 HEXAGON NUT 8
LR R | AU2-CAL85121715 GEAR OIL 85W140 BULK 20
R R | VO-3199066 SEAL RING 2
R R | VO-949329 COPPER WASHER 1
LR R | VO-984849 HOUSING, 4 PIN 1
R R | VO-984846 CABLE TERMINAL 2
R R | VO-20734499 ANTI-TAMPER SEALIN 2
o R | vO-970771 CABLE SEAL 2

TRUCK IS BROUGHT IN (FLOATED) BY NOLANS.

&2

97 ENVIRONMENTAL CHARGE

Replace damaged rear drive centre. Degrease and steam clean

Rear drive axle, mudguard assemblies, rear chassis rails and

ice maker as it?s covered in diff oil.

Please Note: This does not include removal of rear wheel hub

assemblies to inspect inner hub seal or hub bearings for

any metal contaminates. Hub bearings are not serviceable and

Will need to be replaced if contaminated.

Extra time was taken to repair the melted diff sensor wiring

2 T O O T A I B I I

91 WORKSHOP CONSUMABLES

UG | 2016-05-01 - Mileage: 5 - Order nr: 202500

@

] 96000 0

= £ 2016-04-05 - Mileage: 90940 - Order nr: 8071670

O ] V0-2530400 Solenoid valve exhaust brake, replace 0.5
& L] VO-21887528 ACTUATOR SERVICE K 1

o & VO-1701000 Connect-disconnect of diagnostic tool 0.2
L] L] VO-1701200 Fault codes, reading 0.2
o & VO-2533600 Engine brake function, test 0.4
o VO-2534000 Warm hold function, test 0.2

ENE| 2016-04-01 - Mileage: 4 - Order nr: 202500

LG @ | 96000 0

UG | 2016-03-01 - Mileage: 3 - Order nr: 202500
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PC Type | Code Description (Original) #
G @ | 96000 0
4, B 2016-02-25 - Mileage: 61998 - Order nr: 8070223
o * 601 Deliver unit to Straight wheels
& * 50 Sublet --- Straight wheels.
E STEER
E WHEEL ALIGN STEER & SET
& TOE-IN
E DRIVE
E WHEEL ALIGN DRIVE AXLE
& VOLVO FH13 REGO:QV11BC
= 61986KLMS
E CARRIED OUT TOE SETAND
& CENTERED STEERING
& WHEEL, ALIGNED BOTH
E DRIVES AS REQUESTED.
E REQUIRES AXLE OUT
& CASTOR CORRECTION AS
E EVEN CASTOR AND ALSO
E CAMBER CORRECTION
& RIGHT SIDE. NOTIFIED
E CUSTOMER OF WORKED
E REQUIRED AND NEEDS TO
& BE REBOOKED TO BE
E CARRIED OUT.
% [ 2016-02-01 - Mileage: 2 - Order nr: 202500
G @ | 96000 0
o £ 2016-01-11 - Mileage: 20206 - Order nr: 8068459
* M Next Service Due:49,000KM OR 11/04/16.
o & VO-1721000 Warranty service. After 4 weeks or maxim 2
% [ 2016-01-01 - Mileage: 1 - Order nr: 202500
G @ | 96000 0
o £ 2015-11-12 - Mileage: 384 - Order nr: 8066317
& & VO-1701000 Connect-disconnect of diagnostic tool 0.2
E S3485 Instrument cluster, SW update. FH/FM (4)
o o V0-3815800 IC, SW update. Campaign only 0.3

o B 2015-11-11 - Mileage: 348 - Order nr: 8066241

o &

LO-856

Bunk Hinge Mounting
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Vehicle Service Records (VSR) - Repair history D-202500

PC Type | Code Description (Original) #

o 2015-11-10 - Mileage: 68 - Order nr: 8065410
@ | Lo-171 PRE DELIVERY WITH PLATES 6.5
% | MTELEC186 RIVETS
¥ |10 VEHICLE DETAIL
3 10 TARE WEIGHT
3 10 CUSTOM BADGE
@ | LO-350 3 LED LIGHTS TO EACH MIRROR 3.75
@ | LO-350 3 LED LIGHTS TO EACH SIDE OF CAB 3.6
@ | LO-852 DRIVERS SEAT SHEEP SKIN COVER 0.5
E NOLANS LOGO
@ | LO-863 WEATHERSHIELDS LEFT AND RIGHT 1.6
¥ | 860 NOLANS PARS KIT
@ | LO-360 CALIBRATE LOAD SCALES SOFTWARE IN TRUCK 1
@ | LO-350 RELOCATE EXISTING REAR OF CAB WORK LIGHT 3
E A300 labour
@ | LO-610 IMEX FULL STAINLESS STEEL DRESS RING 1.35
E R492
@ | LO-360 PROGRAM 4 MINUTE IDLE SHUT DOWN 1
@ | LO-360 ENSURE 12 & 24 VOLT PLUGS ARE LED OK 1
#® |610 STEER TYRE & VOLVO POLISHED DURABRITE RI
E GOODYEAR S100 295/80.22.5
@ | LO-250 EXHAUST TAIL PIPE CHANGE 1.5
¥ |10 WINDOW TINT
3 20 EXHAUST
@ | LO-360 CHECK IF FMS IS FITTED 0.5
R | OTH-VSHEEPNOLANSRH | SHEEPSKIN NOLANS 1
R | OTH-26260CK LUCIDITY MARKER WHITE STAINLES 6
n | VO-25087755 TORX SCREW M4 x 16mm Silver 12
R | VO-990976 LOCK NUT 12
R | MK-NARV56707 TUBING 7MM 1=10M 1
n | OTH-AMB25B STICKY PAD 8
R | OTH-26260AK LUCIDITY MARKER AMBER STAINLES 6
R | VO-21244697 RELAY 1
n | VO-25087755 TORX SCREW M4 x 16mm Silver 12
R | VO-25392050 RELAY RETAINER 1
R | VO-949597 SLEEVE LOCKING 5
R | VO-979002 TERMINAL FEMALE 5
R | VO-990976 LOCK NUT 12
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Vehicle Service Records (VSR) - Repair history D-202500

PC Type | Code Description (Original) #
K | VO-84165756 WEATHERSHIELD (FH4) 1
R | VO-990060 CABLE TERMINAL 6
n | VO-20378934 FUSE, BLADE MINI 10 AMP 1
K | VO-20464675 V-RIBBED BELT 1
R | vO-22275091 V-RIBBED BELT 1
R | VO-22273743 HOSE 1
n | vO-21133830 HOSE 1
R | VO-FK18B FILTER KIT 1
R | MK-37AX138U WASHER 4
R | VO-25154637 WASHER 8
n T;j;;\l/-v%s DRESS DISC H/CAP 1
R | VO-8394442 CLIPS, HUBCAP FIT 12
#® |60 RIM SWAP
R | VO-25171459 TORX SCREW M4 x 18mm 12
n VO-8141219 Grommet, antenna coaxial cable 2
K | MK-NARV56650 DUAL WALL HEAT SHR 1
% | MTELEC6 4000- Twin Core Cable
R | vO-984849 HOUSING, 4 PIN 1
r | vO-20738621 CABLE JOINT 4
R | VO-984846 CABLE TERMINAL 4
R | MK-NARV56306 CABLE TIE 1=25PK 1
n | VO-3985597 ADAPTER STRAIGHT 1
% | MTELEC6 4000- Twin Core Cable.
¥ | MTELEC90 4000- YELLOW SPLICE JOINERS
® MTELEC26 4000- 7mm conduit
% | MTELEC26 4000- 7mm conduit.

t | AU2-22606571 WHEEL 22.5 X 8.25 1
E R600
E R250
E A363
E R600
E TO STEER AXLE
= CHROME NUT COVERS TO ALL AXLES
E HUBCAPS TO REAR AXLES
= 1.5 labour plus parts
E TO THE AERO KIT SIDE WINGS
E CHECKED. REPOSITIONED PLUG FROM UNDER DASH AS FUTURE FLEET
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Vehicle Service Records (VSR) - Repair history D-202500

PC Type | Code Description (Original)
E COMPLAINED THEY COULD NOT FIND THE PLUG
E 3 MTELEC6 4000- Twin Core Cable..
#* | MTELEC26 4000- 7mm conduit..

about:blank

16/16





